MODELS 566-556
MULTIMETERS

Construction Book

283 Malta Street, Brooklyn, N. Y. 11207




ENJOY YOUR BOOKS
PLEASE VISIT OUR STORE FOR EVEN MORE GREAT
STUFF!

WWW.EVERYTHING4LESSSTORE.COM
COPYRIGHT NOTICE

ALL MATERIALS INCLUDING CD/DVD AND PDF
FILES ARE COPYRIGHTED
WWW.EVERYTHING4LESSSTORE.COM VON
WALTHOUR PRODUCTIONS AND MAY NOT BE
REPRODUCED, COPIED OR RESOLD UNDER ANY
CIRCUMSTANCES. YOU MAY HOWEVER MAKE A
COPY FOR YOUR OWN PERSONAL BACKUP.
MATERIALS ARE FOR PERSONAL USE ONLY.

IF YOU PURCHASED THIS FROM ANYWHERE BUT
FROM US PLEASE NOTIFY US IMMEDIATELY SO
THAT WE MAY CHECK IF YOU PURCHASED FROM
AN AUTHORIZED RESELLER SO WE CAN LET YOU
KNOW IF YOU NEED TO RETURN FOR FULL REFUND
FROM AN UNAUTHORIZED SELLER.

THANKS AGAIN AND PLEASE TAKE THE TIME TO
VISIT OUR STORE.

ATTENTION! EVERYTHING ON SALE NOW!!

o
m
cm e
Fars

HMOT SALI

50 :
Sithe
! ! ]




1) The Models 566=556+%# Multimeters are sasily constructed with the ald
of the point-to-point wiring instructiona and the accompanying
pletorial dlagrams. Before beginning the actual construetion, it
is advisable to study the schematic and plctorial dlagrams until
all the steps are seen clearly.

2) USE A GO0OD GRADE OF ROSIN CORE SOLDER ONLY. UNDER NO GIRCUMSTANCES
USE ACID CORE SOLDER OR ACID PLUX as the acid flux can ocause serious
corrosion.

3} Carefully unwrap all the parts and check them off In the space
provided on the parts list.

#Note: 1% multiplier resis*ors are used in Model 556.
GConastruction Procedurse

1) Refer to Assembly Print No. 1. Mount the designated components to
the panel and wire as instructed and shown in the figurae.

2) Refer to Assembly Print No, 2. Prewlre the range switch S1 as
instructed and shown in Fig. 1. Mount the prewired range swltch
as instructed and complete the final wiring as Instructed and shown
in Flg. 2.

3} Refer to Final Steps.

Stock # Sym pescription Amt. Stock# Sym pescription Amt.
56001 BI l.5 volt battery vaeassa | 58300 H27 spaghetii +ov0vinnuaan length
200086 Cl | MFD condenser vuuessa | 6850 | H28 bare wWire soviseeeacnss length
9E00 | DI rectifier voseerararansn | BOGOS 42,3 rod Jacks ..uuiicasserans 2
BBOOS HI ¢abinet vauvaerenans ceee | 50006  JI,4  black jacks ceviiernnnn . 2
80015 H2 panel eesensireraranaen | 43000 LI #6 solder TUg vuveunenss i
41006 H3 10-24 handle screws .... 2 72002 M meter movement «..vauavan |
40005 HY 10-24 hex nuts v.vueue.- 2 16008 Pl 600 0hm POt werenvnann. oo
45000 K5 #10 brass eyelets ...... 2 (11900%) 11950  *RI 4 5H ohm res c.... ceeeens |
42011 He #10 flat washers vovwnes 2 (11029%) 11628 "R2 YOOK OhM res cuvveiewares }
42004 K7 #10 lock washers ..eeas. 2 {11022%) 11522 *R3 50K ohm res cuvevernnres [
87003 H8 handle vuveveoneenaaanss I (116207} 11520 *R4 BOK ONM FES cevrerennnss |
56504 H9 battery bracket .ueucuss i {¢1016*) 11516  *RS K ORM Fe5 cuviaveaners |
H10 16 HiD  4=U40 /4 SCTeW seawenr | (11014*) 1514 *Re YK QWM FES wevrerrnrans t
4007 Hil B-40 hex nut vevansarees | (11007*) 11507 *®7 (11, 10hM res veveansnen-- |
13003 K12 meter 1495 vovneancanans 2 {13003™) 13503 *R8 9.00 oM FEs vuvirvasrann I
42046 Hi3 meter washers ..oaessses 2 (13001™) 13501 *R9 1.01 GhM F@S wuvenrvmnas t
400 iU BItk  meter nuts vovesvenenves 2 (11009} 11508  *RI0 940 ohm res .....oveeess [
40000 Hi5 meter mounting nuts .aav 4 14005 I 100 ohm FES vusvwrrvrsna |
Uoo0 i Hi7 3/8 hex nuts wuvvnnvawsy 3 (Lio4i®) 11833  *RIZ 1200 ohm res ..vvvunninnn I
4200 § HIB 3/8 flat washers ....... 3 600 10 sl Range switch ..o.vvvaaann |
L1017 H19 i panel SCrews ..acuisen [ 60000 52 function switch cavvanina |
400 th H20 hex nuts for jacks ..... 4 81901 bracket «v vuriiiinennnas |
42002 H22 #6 lock washer sceveanens | . 19006 IK POt ieinnnnrnnncnanss i
53000 H23  bar Knob eueeees. ceviree wi th %43000 56 gNdy TUG vrnvmneeeennn |
53002 H2y small pointer kneb ..... 1 instruction book ..veuuss ]
5300 | H25 small round knob ....... | construction book ...ev.a |
58000 H26 hook=up wire ......... length

Genoral Instructions

*1% in Model 556

NOTE: When ordering replacoment parts, please include all of the following information: 1} stock number and description given
in parts list; 2) quantity; 3) model number of instrument; 4) serial number of instrument {on punel). This information will ex-
pedite the processing of your order and insure your receiving the correct replocement parts.




| ‘'ON LNIdd ATGW3SSV

. 966-99G ST13IAON

Taseufeds (ome (o)ar | *seg wqo TO°1 6N T2~1

. {p)zr . {(8)€ri "woy wqO WS'T 8! . 02-1

(8} {-)186 {S)EHTd oxIM | 92H| - 6T-T

(slufges | (S){+)IN}| eaIM | . 92H mﬁuﬁ

(e)e#aes | (s)ipmes| OITM oawd i HTH I-T

T3aeududg Mowm“% mmwm.-wﬁx. *eoy WMo omw 18] 9I-1

T3aeudedg o) 1#ees (2i{=)TH ] *eed w@H Q0 Fye] m..“-H

_ Ew {aY{=ymi| . - eatm| GeH -t

{n)¢ {s)rr| c*®mey wyo 2i9| ETY™ £1=1

o) (=1t - Ta edIM NoeTd 1d Zi-1

(0)1ddzs ta QJITM PO 1d T1-1

(2)11 1q OJTM NOTTOX 1d 01-1

FRITNGY [ WO I uotgdpavsed | *wig | # degs
DNIYIM

faoyseed mye 2lg eyl

* $UOTS ONIFRUT

' MOpToE, sUReE (£) puw

*¥28 ueaInE Jo i uid
0F pPeICeTNOS FT SPTS Jeu3o eus {TT T pumosd ogy 03 PEISDPIONF BT FETY
*eUFl UjuMoJ ey &q PINOA eTdwwxe
yoygae Jo T# urd on L pelosuucs, BT TQ JIOTJTIFL Y3 JO SITA POJ G
TMOLTOS €4l JO OUTT PUOLes O3 JEPTEUCD
WIOMICD, STWEW {0} FUCTIORJIIEUT Bupaa euz Ul

Jeyjouy *
feTdmuxe uv ®Y

*SIENDPIVY PEIVTOONEN WITA STWUTHIS] Jejem o} ednl jumol

91H U0 ZZEM “1ZHfL JeTITI0N 14a 6-1

Aowp Rowld M». wA

OZE#L Xoup pey £ -1

OZH#L nowy pey gl 91

_ OZH#FL nowr Aovid iy &A

weaierd oof | T ‘STHFT “‘STRFN| IUOWAOK 830N v o

] SLTH#T | Q04 TAG uoTjounyd 2e £-1

gt *LTHIT ‘304 ®HO 009 1d =1

ZTHAT 'TIRNT "OUHAT | sexoeag &xeigeg | 6H -1

sRJemey YATA pPejunion uotsdidoneg | "wig | § deas
TH 1V OL KO DNILRNON

tatu




2 'ON LNI4d AT8WISSY

EIEL,  999-99S S13d0W

T33eyBedy {s)hr (8)9M#a-18] *seyg whO 60°6 gy 82=g
TIroydedg mem =18 ~.nwm ¥~23| ‘sey wyQ T Tt ] Te~z
olz#v-28 (819#¥-18 SITM 92K =z

{s)er| (8)usv-1s SITM 9eH | ge=zf|
(8)e~1d (S)}6/Y-1% SITH SEH Te-e
{(S)T#v-28 (S)o#v=15| ‘"puod CaW 1* | £5) 02-2
: _ {8Y(®1a! (0)g#v-TS 9N 92H 61=z
IS U0 pAIImead) (g)Cfv-28 ifa-1s SITH 9ZH =2
IS U DaIimed] (0)2-1d Tifa-1$ SJITM 9¢H I-2
IS UC pPeafmedg (s)1re HFa-15 OJTM 9ZE 91-2
1§ U° peaimeag {g)dE#es TI#V-TS oITN 9¢H 8I=2
I avmey [+} 4 woxg uotjdjasee *uly | # degg

DNTHIM TYNIJ

"STHNL vU¥ LIRAT yata Teued emy 03 15 qo3Iag peatmead eyy junoy

ELNEIE]

£ha-25 o4 (S)TI#¥-15 QITM 92H MTN
{0)TT4v-18 (o)g#v=15| ey wyo ofe 0Ty -2

(3)9#V-18 (S)a#v=1% Teoy umg W 9H 21-2

Mow #v=-15 awmﬂ«.ﬁ "¥OY WL N mm Ti~2

0)4#Y-T8 (S)EFV=1S] “eoy mgp 3o 01-2

{0} dv-18 (S)edv-15[ “sou wmo 3og £y b=z

(2)eH#v-15 {S)I#¥-1S| *sey wyo 3ok 2y 8=z

Tiyeudeds| (niofy-1s (5)L#v-18 QJIEM B.rEg 22H L-z
Ta39y3wdg {0)ifv-12 (0}g#v-18 9JdTM eaeg 22H 9=
T339yTedg Mowo V=15 | (S)oT#v-Ts ®IFN @J8Q 92l =2
Dl6da-18 {5).#g-18 SIIM 9ZH w-w

2-1d o3 L% {S)}1Tlda-18 eItM | 9zR -z
EFe-25 03 £ (s}uga-18 8N 92H 2=z
w oy N {0)ukg-18 SITH 92H i=2
EXJEU Y =4 WO ucT3dr2seeq ‘WS [# deqg

1€ HOLIAS 40 ONIMIAING

Qa3 e pus’ (nof iF6JEeu) Jejem eyy jo dog 8U] O3} POULIFEI JOJO
PUS Baequew 39%1Uu00 ey Jo PSulo] BT y-1§ yoyIMg :sqoy *AyATa
deddn anod g5 F} €-18 us3Iae Jo ‘gy ‘goB3uo00 (Ic30a) Fuot ey pue
‘3J01 JomOT anof 1% g7 y- 93IMB Jo ¢ ‘49¥juoe {J0302) Buot
#Yy TTIun *nrol Wody Teme De3uiod BJEyE oy} Juideel ‘pusy Jnod uy
HORIAT oTonM ehj udmy ig "¥74 pue T <Byg ‘weadrlp Futarmead eyy
9T 4T Jo uactw sefs 6u3 of puodERdacs 0f IS Yo ms uworgired of

L3YHS WOUS LSIHLMNA

ag-2s 0L

v AJ
NOILO3S 40l 3y
v :

£y

1 4=

i

V-1Slong

oY

ve

L4YHS 01 1SIuvIN

VO

v6

p 10 0L

Z2=id 0L

NOILO3S W01 108




Final Steps

On completing the mechanical assembly and wiring of the instrument,
follow the procedure ocutlined below.

1)

2)

3)

4}

5)

6)

1)

2)

3)

4)

Assemble the handle and the case in the following manner. In-
sert the #10 brass eyelet in the hole at the end of the handle.
Pass the 10-24 screw through the eyelet, the #10 flat washer,
and the hole provided in the case. Secure the screw with the
hex mut and lockwasher provided.

Insert the completed unit in the case, and secure 1t with the
four #4 panel screws.

Place the small round knob over the shaft of the ZERO CHMS
potentiometer, and tighten the set screw.

Place the small pointer knob over the shaft of the OUTPUT-AC-DC
switeh, and tighten the set screw. Turn the swltch clockwlse
as far as it will go. Loosen the set screw, and llne up the
knob with the marker for the D0 position. Tighten the set
gserew. The knob now indlcates properly.

Place the bar knob over the shaft of the RANGE switch 51, and
tighten the set serew. Rotate the switch counter-clockwlse as
far as 1t will go. Then rotate the switch ¢lockwlse three stops.
Loosen the set screw, and line up the knob with the marker for
the 10V position. Tighten the set screw. The knob now Indicates
properly.

Az a check of the knob settings, set the QUTPUT-AC-DC switch at
the DC position, and the RANGE switch at the LOW OHMS pesitlon.

The meter pointer should swing te the right.
4

Notes

The Models 566 and 556 do not require calibration. The shunt
and series reslstances to compensate for the rectifier charac-
teristics have been predetermined.

Should the meter indicate improperly, use the schematic diagram
to trace the eirenit for the range in error. Make certain that
the wiring and the components in the elrcult are correct. Al-
most all troubles reported to us in the past have had improper
wiring as thelr cause. If the wiring ls correct, test for con-
timuity and check Indlvidual components for breakdown.

If you zre still having diffleulty, write to our engineering
department (Dept. MV, Electronic Instrument Co., Inc., 283 Malta
Street, Brooklyn, N. Y. 11207 ) listing =11 indications that
you have whlch might be of help,

If desired, you may return the instrument to the factory, where
it will be repsired and placed in operating condition for $3.00
plus the cost of parts replaced due to their being damaged in
the construction of the instrument. Pack the unlt very care-
fully; in the original shipping carton, if pessible. Send 1t
to the above address, prepald Railwavy Express. The instrument
will be returned as soon as possible, express collect.



joa-9vs | ZelLle | AW ¥l
— T P S T

NOWNOD
H3 1L IWILLTINW
N 00 INIWNHELSNE 2INOY1D3T3
u_m N ﬂ
'a
HOLIMS HOITOMDA 28
*s0d 1T ~ *d 2
HOLINS ZONVY s G Gﬁm@n
m§ ‘SEY WHO 249 3¢ ~J N
ME "gHY WHO 00fZ P44’ () JALLISOd
“SHY WHC 00T T
-g3y WHO OM6 O1H
nm 'EAY WHO TO'T 64
‘Y HHO 60°é |
M§ "SHH WHO T'TIIL ]
“guY RAC WY 8
reay WHO SH
HM ‘gEY WHO X0 Mm
*SHY WHO 0§ o
:m “sHH WHO HOON 2
A2 ‘S9d WEO DEW 4°1 T4
*10d KHO 009 1d "
INSHEAOK HALFH ™ Y
WHTAILOAY 1d
MASHAQROD 4 1°0 0
IYAILYE IE0A ST 14
HOLRAIHIEAA TOSAS




MODELS 566~556 ADDENDA SHEET
To improve the operation of the unit, we are Incorporating o new high quality instrument rectifier In place of the rectifier
shown in the Construction Book. This makes it necessary to use a different value shunt compensation resistor (R12) ond a
different value series compensation resistor (R13) than glven in the Construction Book. The new value of R12 I5 1200 ohms
and the new value of R13 is a 1000 ohm theostat*. You will find these parts In your kit. In addition, the new rectifier
Is not mounted on a bracket as the old one was. This eliminates the rectifier bracket, H18, 1-H21 (¥4 hex nut), and
1=H22 (#4 lock washer). Also, solder lug L1 will be found pre-assembled to R13,

In connection with these changes, make the following changes in the Construction Book before procesding. Furthermore,
always refer to the new Assembly Print 1 drawing provided on this addenda and Ignore the old Assembly Print 1 drawing in
your Construction Book. :
Parts List: Cross off H16, H21, and change the amount of H22 from 2 to 1; note that L1 is now part of R13.
Change the value of R12 to 1200 and the value of RT3 te 1000 ohm rheostat.

(Ass'y Print 1) Mounting on to Pane! H2: In step #1-4, cross off 1¥H16 and 1¥L1 in the "Mounted With* column
and in its place substitute the R13 rheostat and braocket assembly (includes L1). Also cross out step*l'?.

(Ass'y Print 1) Wiring: In step #1-10, change L1 {C) in the "To" column to LT {5). Cross out step #1-13 and
replace with the following: Connect a length of wire from S2A 3 {C) to the rotor lug of rheostat R13 ().
In step #1-15, change the value of R12 to 1200 ohms.

Table on Schematic Diagram: Change value of R12 to 1200 ohms and the value of R13 to 1000 ohms rheostat*,

With the above changes made, proceed with the mounting but ignore step #1-9, the rectifier mounting, which is crossed
off. Please note that the R13 assembly is mounted in step £1~4, Then complete the first three steps of the wiring, step
#1-10, 1-11, ond 1-12, in which all the rectifier leads are connected, noting that in step #1-10, the yellow lead of D1
Is soldered to L1. (There is no chonge in the color coding of the rectifier leads.} Then simply place a drop of ordinary
household cement {Duce or similar) on the back of the bakelite panel where the new rectifier (D1} is shown to be on the
new drawlng of Assembly Print 1. Press the bottom of the rectifier into the drop of cement and hold it agatnst the panel
until the cement is set. Since the rectifier is a delicate component, do not squeeze it or pull on the leads,

If you wish, you may proceed with the remainder of the wiring immediately, but be carefui not to disturb the rectifier be-
fore the cement has dried. While cementing the rectifier to the panel Is preferable, It may be left hanging fresly from
Its leads since it is extremely light and compact.

* Preset at factory to 540 chms for proper calibration on ac voltage ranges.

HIS-T—

H2-77

L1
YELLOW
RED

-3A
—S2

- EICO ELECTRONIC INSTRUMENT (0., i



i

&dcdendum  Mooelz BI5/585

ool i ,ﬂ". gt - 2h amn e ~ ,
: bfuw D e ties i the mamua # 5-3% threaded inserts
. of the #.-«0 specified in the manual. e have added (¢)

“ A —'/"::‘ ninding head serewl Wl ul i % T ¥
T it g ead ge evis Lo e uced to mount the front
ok ecage i this dizmeler screyw 18 requirse

V)

Tor modas BS5/E L
is # ¥ in the 7

v ctep which would be afiected

VL Leea . ' N ”T'?OU.I' # 4_ ‘ <o ~tt
"Pour # 4 paRsl BT ow o pane: screws’ to

atae affectad ic £ 7 in the {inal
JEF . . e . Fa - oA in e (anal
stope.  Change four # 4 panal corews’ to Crow

"Tour # 3 panel serews'.

B

vy

CENT 00, HE

LCTELYN, WO HELY

[ARV

 MODELS 556-566 (KIT OR WIRED) ADDENDA

The value of the OHMS ADJUST pot., R14, has been changed from 600 ohms to 1000 ohms.
The stock number of the 10002 pot. is 16001, Please enter this ¢

hange on the Replacement
Parts List and the symbol identification list under the schematic diogram.

I.E. 1327 Electronic Instrument Co., Ince,

10/27/60



S-M‘I“ ENJOY YOUR BOOKS !—M‘I“

- T ERSTT .. - T ERSTT ..

PLEASE VISIT OUR STORE FOR EVEN MORE GREAT
STUFF!

WWW.EVERYTHING4LESSSTORE.COM
COPYRIGHT NOTICE

ALL MATERIALS INCLUDING CD/DVD AND PDF
FILES ARE COPYRIGHTED
WWW.EVERYTHINGA4LESSSTORE.COM VON
WALTHOUR PRODUCTIONS AND MAY NOT BE
REPRODUCED, COPIED OR RESOLD UNDER ANY
CIRCUMSTANCES. YOU MAY HOWEVER MAKE A
COPY FOR YOUR OWN PERSONAL BACKUP.
MATERIALS ARE FOR PERSONAL USE ONLY.

IF YOU PURCHASED THIS FROM ANYWHERE BUT
FROM US PLEASE NOTIFY US IMMEDIATELY SO
THAT WE MAY CHECK IF YOU PURCHASED FROM
AN AUTHORIZED RESELLER SO WE CAN LET YOU
KNOW IF YOU NEED TO RETURN FOR FULL REFUND
FROM AN UNAUTHORIZED SELLER.

THANKS AGAIN AND PLEASE TAKE THE TIME TO
VISIT OUR STORE.

ATTENTION! EVERYTHING ON SALE NOw!!

o 5
our -
HOT SALE

THIS PAGE COPYRIGHT VON WALTHOUR PRODUCTIONS
WWW.EVERYTHING4LESSSTORE.COM




MODELS 556, 566 (KIT ONLY) ADDENDA

Replace 4 each 4-36 screw Part #41017 with 4-40 screw Part #41016.

[.E. 1257 Electronic Instrument Co., Inc.,

3/25/59




